

Certificate No. : **RP-22ITE0041-01**

Date : 02 April 2022

**CERTIFICATE  
for  
Wire Rope**

THIS IS TO CERTIFY that the undersigned Surveyor to Nippon Kaiji Kyokai did at the request of the applicant, attend the testing and examination of the product(s) described below in accordance with the applicable rules/standards and found it/them satisfactory.

**Manufacturer** : HAS ÇELİK VE HALAT SANAYİ TİCARET A.Ş.  
**Place of Manufacturer** : ERCİYES MAH. HES CAD.NO:67 PK. 38210 HACILAR/  
KAYSERİ  
**Applicant** : KAPTAN ÇELİK HALAT SANAYİ VE TİCARET A.Ş.  
**Place of Inspection** : ŞEKERPINAR MAHALLESİ, FEVZİ ÇAKMAK  
CADDESİ, KANARYA SOKAK, NO:3 CAYIROVA/KOCAELİ  
TURKEY  
**Intended for** : For Stock  
**First Date of Inspection** : 24 March 2022  
**Final Date of Inspection** : 02 April 2022  
**Rules/Standards Applied** : The relevant requirements of the Rules of the Nippon Kaiji Kyokai

**Order No.** : 041  
**Total set(s) of Product** : 1 set .

**Particulars (Particulars are as below)**

**Kind** : IWRC Galv. Rope with one end eye spliced loop of a rope .  
**Composition** : 6 standarts x36 wires  
**Nominal Diameters** : 28 mm  
**Nominal Length** : 1200 m x 1 pcs.  
**Breaking Test Load** : 61.33 T

**Test and Inspection**

**Breaking Test** : Good  
**Surface Inspection** : Good

**Identification Mark**

For identification, the product(s) was/were stamped:

*NR* 1551 22IT0041-01 28 MM

Surveyor, *F. Aksoy*  
Office: Istanbul Office

